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Waterway at Aransas National Wildlife Refuge and Welder Flats 
Contract No. DACW64-94-C-0052 Boring No. 94-181 

S # : Sample Number, P P : Pocket Penetrometer Reading, USC: Unified Sad ClaSSlfcatlon, Me: MOisture Content 
q u : Uncogined Compressive Strength, W 0 H : Weight of hammer, WOP: Weight of Pipe 

* : Material retained are shell fragments 

pc7,excel,original,xis Geotest Engineering, Inc. 
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Mechanical Analysis Torvane 

% Passing Shear qu 

Strength 

#10 #40 #100 #200 itsf) Itst) 
96.3* 92.7* 72.0 20.4 

97.6* 93.8* 74.6 25.3 

93.0* 89.6* 67.6 27.1 
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